Login
Register
Forum
Welcome, Guest
Username: Password: Remember me

TOPIC:

1010, 1515 Rail nuts and bolts 2 years 2 months ago #2639

FYI, I ordered some 80/20 rail hardware for myself. I also have the smaller 1/4-20 t-nuts for the 1515 rails, and the #10-22 t-nuts for the 1010 rails. Now have to find a small parts box organizer for all this stuff I'm accumulating...….

Please Log in or Create an account to join the conversation.

New launch equipment 2 years 2 months ago #2641

Ready to go! I will bring them up on 7/26 if not sooner
Attachments:

Please Log in or Create an account to join the conversation.

New launch equipment 2 years 2 months ago #2642

I have finished the rail supports. 15 pcs 1/2" Dia rods drilled for 1/4-20 bolts and 2 pcs 5/8" Dia rods drilled for 5/16-18 bolts. Who wants them and where can we meet? My phone number should appear in my profile data.
Jim

Please Log in or Create an account to join the conversation.

New launch equipment 2 years 2 months ago #2643

I had to make some fairly significant software changes to the launch controller software so I need to do another end to end test by firing igniters again. Is anyone available to lend a hand?

Please Log in or Create an account to join the conversation.

New launch equipment 2 years 2 months ago #2644

This is what the launch pad markers will look like. We can rotate the 2x4 pieces to provide support from wind from different directions.
Attachments:

Please Log in or Create an account to join the conversation.

New launch equipment 2 years 2 months ago #2645

I had to make some fairly significant software changes to the launch controller software so I need to do another end to end test by firing igniters again. Is anyone available to lend a hand?


I can come over this afternoon.

Please Log in or Create an account to join the conversation.

Time to create page: 0.051 seconds